PARTS LIST

m‘“ Lever Lock PAGE  REV.C

11U983 No.11.10 10/10/03

ltem Req'd.:  Part No. Description

1 2 F Lever (See Lever Page)
2 2 *_ 1 Rose Assembly {See Rose Page)
3 2 01-1424 6 Lobe Security Set Screw 1/4-28 x 11/64"
4 4 01-2201 Wood Screw #4 x 1/2" _
01-3337 Machine Screw #4-40 x 1/2*
5 1 11-2485 Mounting Flange Assembly
6 1 *(01-0225 Cup Washer
7 1 *01-4373 Countersunk Flat Head Screw 1/4-20 x 2-3/4" | * Specify Finish




